
lAin Ei
U

- 
p 

—



~~~~-~~
—,-

~- ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

WASTEWATER ENGINEERING )
/

AND MANAGEMENT PLAN
FOR

~BOSTON HARBOR EASTERN MASSACHUSETTS ~ETROPOUTAN AREA
EMMA STUDY.

___________TECHNICAL DATA 
_ _Z

LAND ORIENTED ..WASTE WATER ~y LIZATION CONCEPT ~AVAIIABTrTO Bt~ tUt~?Eil~IT FULLY LEOIBI.E PRQDUtTWI

~~~~~~~~~~~~~~-1rn
0

-Im

C

0
z
C)
0

~1~rES’ ~~~

G 
~~~hCV4 ~~~~~~~~~~~~~~~~~~~~ 

- — ~~~
1 / / t  9CTQJIR I’~75i / i~ r~~~” ‘ /.

~~~~~~~~~~~~~~~ 
_



__ - ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~

WASTEWATER ENGINEERIN C~
AND MANAG~~4ENT PLAN

FOR
Boston Harbor - Eastern Massachusetts Metropolitan Area

EMMA STUDY
[...]
— .~-.. ~\ .—‘—.-.. I
• A. —

- ~~~~

. 

- 

CONCEPT 5
- .... .. ... ~~ WASTE MANAGEMENT PLAN UTILIZIN

—

~

.. ,- --
~ LAND APPLICATION

~ 

,__ 

~~~~~~ ~ 
•~~ø.. 

- • 
-
~

£ ~~~~~ ~-c -
~
-
~

— . 
-

/

A

~~

_ :~~~‘ -
-~~~~ 

- - 

~~~~-/~s~~~._ 

LEGEND —

£ ~~ O~OS~~ !EGIONAL WPC~~ 

~~ ~~
‘

WASTE ISEATNENT NEOUINED MiEN YCA N ~~~~ \ ~‘E— -j — 
~~

-— 
‘

~~~ 
~~~~~

—— iOUN O~i~ or REGIONAL wrc e o.sTrnCf i 
—. 

- 
- - 

-

ROUTE U N C  
- 

•.,— -

— FORCE SAIN TIIAISS C TINO TR EA TED WASTENATER 
- - - 

-

.-~~~~ DEN OTES ,y~~ cc LAND APPLICATION WU ICO IP*AY •••‘ ..‘ 
- — - 

-~~~~~

€)~~, ~~~~~~~~~~~~~ TIIATIOU VII~II APPROWINOTE I - - - 
-

S DENOTE S AVAILA SLE LAND APP LICAT IO N SI TE  
-
~~ 

-

fl
- ~~~‘ ~~~~~ 

- - 
-. ._~ •• ‘— i 

- — -



~~~~~~
.
~~~~~~~~~~~~

T-
~~
T- : 

- -

-: Effluents from the remaining 22 regional. treatment facilities
listed in Table 8 will requi re additional tre atment to achieve a degree
of renovation comparable to that anticipated at land treatment sites.
After final treatment, effluents will be discharged directly to receiving
streams to maintain stream flow or into the ocean. Salinity problems
in sewerage systems in which sea ‘water comprises one percent or more

• of the effluent flow would have serious repercussions to crop growth,
soil properties, and groundwater quality if applied to the land. For
these reasons , some 1466 mgd of wastewater effluents must be discha rged
to the ocean in order to maintain the integrity of both terrestiral
and fresh water aquatic environments. (Table 8).

The schematic of the regional treatment facilities providing
secondary treatment as part of the land application systems is illu-
strated in Figure 11 • Al]. wastewater flows to each regional, treatment
plant would receive secondary treatment consisting of: screeni ng ,
coimninution, grit removal, primary sedimentation , activated sludge
treatment followed by fi nal clari fication and disinfection.

The sludge from the four regional plants located at Woburn,
Medford , Watertown , and Can ton will be thickened and pumped to the
regional treatment plant located at Dedham. Primary sludges will be
gravity thickened and secondary biological sludge~ will be thickened by
flotation . The thickened sludges will be blended and stored in suitable
storage tanks at each of the four treatment sites prior to being pumped
to the fifth location for further treatment. Sludge at the Dedham
regional treatment plant will be vacuum filtered and incinerated in mu].-
tiple hearth furnaces or steam generation facilities which will permit
heat to be recovered.

Figure 11 presents a schematic diagram of the entire waste-
water management plan utilizing land application, which include produc-
tive reuse of the renovated water and ener~ r recovery from incineration.

• The diagram traces the pathway of wastewater as it passes through the
various treatment steps or phases before ending up either as renovated
water that is suitable for selective reuse , or as part of the groundwater
supply from which it may be used as a “normal ” water source.

B. Design of the Regional Wastewater Treatment Facilities

Proposed regional wastewater treatment facilities were
designed to treat wastewater flows for the design year 2000. Allowance
will be made for future plant expansion so as to accommodate flows up
to the year 2050. Because much of the lands with the Boston Harbor-
Eastern Massachusetts ?~ tropolitan Study Area are highly urbanized
and land use patterns are well established future wastewater flows are
not expected to increase significantly in many cities and towns . Waste—

- 
- 

water design flows for all regional water pollution control facilities
within the Boston Harbor-Eastern Massachusetts Study are given in
Table 6 for the years 2000 and 2050.



:—- - -- nç~~~~ —~-,-- - -- ---,-- ~‘‘- ‘- -- ““-r ~~—--.--.‘ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ - .--- .- ---— —r ----n—-nnn--r -

~

---  -- — - - ----

~

-

~~~~~~~~~~

-

~
‘ --

~ i !

TABLE 8

PROPOSED REGIONAL WATER POLLUTION CONTROL
FACILITIES DISCHARGTh~G EFFLUENTS DIRECTLY

TO RECEIV ING STREAMS OR OCEAN

Billerica (S) Medfield (S)
Chelmsford (S) Medway (S)
Concord (S) Milford (S)
Deer Island (0) Nut Island (0)
Gloucester (0) Rockland (S)
Hudson (S) Rock port (0)
Hull (0) Scituate (0)
Lynn (0) SESD (0)
Mancheste r (0) Sudbury (S)
Marlboroug h (West)  (S) Swampscott  (0)
Marlborough (E ast ) (S)

S - Discharge to stream
0 - Discharge to ocean

:1

-~ ~
—
~
.—

- 

I‘+5

L- 



_____  
_ _ _ _ _ _ _  

- - —v- ----

LAN D.ORIENTED ADVANCED WASTEWATER TREATMENT

PRELIMINARY TREATMENT PRIMARY f SECONDARY TREATMENT I ADVANCED TREATMENT
(TREATMENT

I I
I I

I I
I I

~~~~~~~~ G m i i . J

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

1 E.c.s, S1~.dg.

I I V..uus,, FiIt,atio ~ Inern.~.tia.,

I S.n~tar~ L . r df , I I

—

~~ 
_ _

R..idul



_________________________ 
-

-~~

I ADVANCED TREATMENT

_
_

_ __ _  
_

‘,. . -~ 

~~~~

, -

I -
~~~ 

-

~~~

- - 
__ar._ - -L

b 
CLEAN

- 
- 

- •  - - WATER
- -

- - - 
- TO STREAM

D~.nag. Id, -

FISURI II

Land Oilented Advanced Wastewat er Treatment

_ _ _ _ _ _ _ _ _ _ _ _ _ _  -



,. ~~~~—=:--
~:::_:~~~~ :.:=~=:~ ~~~~~~~~~~ 

‘- —r--
~ 

---
~~~

—--
~~ 

—-—=_=
~~~:- _ ,z:::~:~:_ ‘-_ ~~ ~~~~~~ 

— 
~~~~~~~ 

~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~ ~~~~~~~

Y
; 

— 
—— —

~~~

- - . - -

The activated sludge process consists of biological treat-
ment that employs a sludge which by aeration and agitation, has achieved
flocculating and purification properties. The sludge is mixed with
raw or previously settled wastewater to form what is known as ‘mixed
liquor.” After agitating the mixed liquor in the presence of atmos-
pheric oxygen for a suitable period, the sludge Is allowed to settle.
The superriatant or process effluent is normally discharged after disin—
fectiort, but if higher effluent quality is desired it may receive fur-
ther treatment . The pollutants in the original wastewater are entrained
in the sludge. During the aeration and agitation process, the soluble
organic pollutants are metabolized by the bacteria in the sludge floc.
Following metabolization, the floe bacteria are ready to receive more
wastewater pollutant s to continue the purification process. During
the time when the sludge is in contact with the waste matter, the
bacteria multipI~ and produce more sludge. The excess sludge over that
required to mainLa~n the activated c~udge process is drawn off while
the remainder ~s kept and rei urned to the aeration tanks.

The b-asic ao~ivated sludge process reo~uires from two to eight
ho~r~ aernt~c-~: ~o achieve the necessary treatment. Air requirements
i’ange from 0.2 Th 1. cubic feet per gallon of wastewater with one
-cubic foot per ga1lo~i being the general rule of thumb. Aeration may
be provided by air diffusers which are fed air under pressure or by
mechanical. aerators. The latter may be actuated by dissolved oxygen
sensors ~hi~h are placed in the aeration basins (35).

The basis of design for the treatment plant uuits listed
above is ~ive~- in Table 9. Because only rudimentary knowledge is
aiai ab~e regardin~ wastewater characteristics, amounts of infiltration,
peal: flow rates, per capita wastewater production, etc., only nominal

- 
- dezi~;n dat a can be offered. However , these have been carefully chosen

-- 
- 

on the basis of past experience and numerous other sources , and are
considered to reflect realistic and most probable design requirements.

After receivi ng treatment, the plant effluents will be dis-
charged to a conveyance system which will transport the effluents to
the land treatment area.

C. Conveyance System

. !~b~e Tunnel System

The efflue:it s fr~m the five regional water pollution con—
t rol ia-~iiities wi~ i ic conducted to the land application sites in
Southeast ~~sachusetts b:- means of a mole tunnel system and force
mains. The mole Thrnel  will conduct the effluents from the Woburn,
Medford , Watertown and Dedhazn WPCF ’c to storage laroons near the
‘anton plant . The tunne ’ will have a circular cross—section and is to - - _

be constructed Thru irh rock. Because the subsurface strata along the

147 

~~~~~~~



-- — ---
~-- ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ -~ --~~ ~~~~~~~~~~~ ‘-

~~ 
-
~~~~~ 

-.~JTl~-,-~-r-~- m . -  
~~~~~~~~~~~~~~~~ 

- - - --~~~~~ iT~

TABLE 9

DESIGN DATA SUMMARY FOR

REGIONAL WATER POLLUTION CONTROL PLANTS

DESIGN YEAR 2000

WASTEWATER FLOW & QUALITY
Flow Rate , ADF Table
Peak Flow Factor 1.7
5-day BOD 240 mg/liter
Suspended Solids 240 mg/liter

DEGREE OF TREATMENT
Biological Process Activated Sludge
Overall Removals : BOD 5 90 %

Suspended Solids 90%

PRETREATMENT
Bar Screens Mech . Cleaned

Size of Openings 3/4 in.
Screenings , per MGD 1 Cu. ft.
Disposal Landfill

- - 

Commiriutor

Grit Removal Aeration
Detention Time 3 m m .
Air Supply 6 cfin/ft.
Disposal Landfill

FLOW MEASUREMENT parshall Flume

PRIMARY SETTLING TANKS
Detention Time @ ADF 2 hours
Overflow Ra t e @ ADF 900 gpd/sf

AERATION TANKS
H BOD 5 Loading 35 lb/l000 cf

Air Requirements 1000 scf/lb BOD5
Detention Time 6 hours

148 

~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~~



_________ ____ _________________

TABLE 9 (Continued )

FINAL CLARIFIERS
P Center Feed Type with Skimmer

Detention Time @ ADF 2 hours
Overflow Rate 900 gpd/sf
Minimum SWD 10 f t .

DISINFECTION
- 

- Chlorination
Detention Time @ Peak Flow 15 minutes

SLUDGE PRODUCTION TOTAL 1.0 TDS/MG

SLUDGE THICKENERS
Gravity for Primary Sludge

Overflow rate 400 gpd/sf
Loading 22 lb/sf/day
SWD 15 f t .
Detention time , minimum 6 hours

Flotat ion , for Waste Activated Sludge
Load ing 15 lb/sf/day

H Air to Solids Ratio 0.02

SLUDGE VACUUM FILTERS
Loading 3.5 lb/sf/he

H SLUDGE INCINERATOR
- 

- Multip le Hear th -

- I Exhaust Gas Temp. 1400° F.



proposed tunnel route is expected to include random forma~~on of weak
and structurally unsound rock such as shale, limestone, and easily
fra~nented vuicanic rock, concrete lining will be provided along the
entire route of the tunnel. The tunnel will be of earthquake resistant
construction. Figure 12 shows the general route and profile of the
tunnel and the locations of the shaft s through which treatment plant
effluents will be discharged to the tunnel. Table 10 presents a
sui~mary of design data for the tunnel which will have a total length
of about 100,000 feet.

The vertical location of the tunnel was determined from the
elevations of possible buried valleys along the alignment route. The
tunnel is assuried to be excavated by mole methods except at fault
zones where conventional excavation methods will be required. Shaft
depths will rr ge from 237 feet to 352 feet, and like the tunnel, will
be fully lined

The treated wastewater will flow down the mole tunnel to a
terminus near the Canton WPCF. At this points the flow will enter the
wet well of the tunnel lift station from which it will be pumped to
the ground surface into equalizing storage lagoons. Table 11 presents
a sux&nary of the Canton tunnel lift station design data and Table 12
presents data related to the design of the equalization lagoons .

The tunnel system is designed to carry the peak flows for
the year 2050 at velocities ranging from 6 to 10 fps. A net tunnel
diameter of 10 feet was selected to facilitate construction and provide
sufficient storage capacity during periods when excess stormwater
infiltration occurs . Under normal operat ing conditions , the tunnel
should conduct flows at self-cleaning velocities thereby minimizing
solid s deposition.

Because of the high flow rates that must be handled and the
many difficulties that would be encountered in routing and constructing
a gravity sewer conduit near the surface in the metropolitan area, no
other alternative to the mole tunnel conveyance system appears to be
economically feasible or possess a comparable degree of reliability.

The construction of a mole tunnel will present some problems
with regard to disposal of the excavated rock. ?~‘b1ed rock ranges in
size from a maximum of four inches down to powder-like particles .
Because of the preponderance of the latter, effective utilization of
the rock for commerical purposes is impractical. It may be possible
to use a portion of the rock for construction, to improve harbors ,
shoreline protection, breakwaters or public and private laridfilling.



_ _ _ _ _ _ _  
-
~~~~~~~~~ 

- — -- -
~~~~~~~~~~~~~~~

-TT 
~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ 1~~~~~~ 

- TT~~

Ip.—. /

H
C wg,-. ~~~~~~~~~~~~~~~~~~~~~~~~ • L..!

—

~ z g
1o o ~~~~ _~ ~ p “ I> >- ~~~ 4 —- I

-~ 0 1  ~C C I I

o 2~‘L~’~’ s o
! H i -

vF-
:~ . 0

- . 
-
~~~~ \ - - :~~o

* : : - 

• 

: 
- 

NPAIÔ’ 3;

_

_

;
~~~~~~~~- - S -

’_
~~~~ . •

--
-
.-

- ~

- ç—%~,

1’ ~

- -- ;

~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~

A



_______________

TABLE 10

SUMMARY OF CONDUIT DESIGN DATA FOR

MOLE TUNNEL SYSTEM

ApprOX . Slope Requir ed
Tunnel Segment Length , f t .  f t /f t  Capacity , MGD

Woburn—MedfOrd 13 , 000 0 .0005 53
Medford-WatertOWfl 28 , 000 0 .0005 104
Watertown—Dedham 37 , 000 0 .0003 180
Dedham-CantOn 22 , 000 0 .0008 250

Total Length of Tunnel 100,000 f t
Net Tunnel Diameter 10 ft

Shaft Location Length , f t

- ; Woburn 346
Medford 352
Watertown 237

- Dedhaxn 324
Canton 280

Net Shaft Diameter 10 ft

L 

52

- 
- 

-

~~~~~~

—- 

~~~~~~~~~ 

- -

~~ 

-

~~~~ 

- - --
~~ 

-

~~~ ~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ 

—-
~~~~~ 

—- -- ---

~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~ 

-

~~

- - ---



TABLE 11

-

; 
- MOLE TUNNEL LIFT STAT ION DESIGN DATA

-
- -! - TUNNE L FLOWS

Average (Yr 2000 )  150 MGD
Peak (Yr 2000 )  250 MGD

STATIC LIFT , AVG 300 f t

NO. OF PUMP S 3
PUMP CAPACITIES & POWER

No. 1 150 MGD 5,200 HP
No. 2 250 MGD 8,800 HP
No. 3 100 MGD 3,600 HP

TOTAL STATION HORSEPOWER 17 ,600

FIRM PUMPING CAPACITY 250 MGD



- - ~~~~~~~~ ,_~~~~~ -,__-, - -..a - - “~~~r!W~—,--- .- - — - ?  ~~~~~~~~~ !~~ ‘~~~~~ ? f 
_
~~~_~__ — _ — .

_ _  _ _ _ _  __ -____ - 
~~~~~~~~~~~~~~

TABLE 12

DESIGN DATA FOR EQUALIZAT ION LAGOONS

AT CANTON

STORAGE PROVIDED 3 Days

TOTAL LAGOON VOLUME 900 MG

LAGOON DIMENSIONS :

No. Lagoons Required 4

Surface Area , each 28 acres

Max . Water Depth 25 feet

Freeboard , M m .  5 feet

Total Dike Height 30 feet

Side Slopes 3:1

-
- 

- 

Berm Width 15 feet

- I

- -

:1

- 
- - ;

514



~~—.-.-t’--~~-’-—~~ z:: ~~~~ - - - —---—-~-—
~:::::: =:~i:~:-----’--—- 

~
-- -

~~
---—-.

~

-.--.-—-—- --. ,— 
~~~~~

+- 
~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ 

- ~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~ 
—~~—-— ,— 

~~~ -- ~ -

r- i ‘ 
~
-- -

~~~~~

- —-- - 
‘- 

—— 

~

- -

- ~ 2. High Pressure Transmission Systems

The effluent destined for land treatment sites in south-
east Massachusetts will be transported via a high pressure transmission
system from the equalization lagoons at Canton to the principal land
application sites located at Freetown, Fall River, Carver , Ply~~uth,

- 
- 

- 
Bourne and Sandwich. Transport to land within the Hamilton, Ipawich
and Middleton regional units will be via a 12 inch diameter high
pressure system. Figure 10 shows a schematic piping diagram of the
high pressure transmission systems to southeast Massachusetts • Table

- - 13 presents a summary of design data for the high pressure transmission
systems. Design data for the high pressure pump stations at Canton,
Hamilton, Ipswich and Middleton are shown in Table 114.

In general , treated wastewater from the regional water
pollution control facilities will be pumped from the equalization
lagoons through dual force mains to storage lagoons at the land appli_
cation sites. The force mains are used in pairs to provide maximum